

● PRODUCT INTRODUCTION ●



ITEM	DESCRIPTION	
Structure	Metal	
Table Overall	1800W*900D*750H mm	
Frame	1780W*880D*725H mm	
Beam	40*25*1.2mm metal tube paint	
Leg	33*61*1.5mm metal tube paint	
Connector	Aluminium	
Side Cabinet	Side cabinet foot 6pcs(□50 tube with metal plate)	
Package	Knock down(Ctn)	
CBM	0.07m ³ (Frame& Leg)	
Loading Qty/pcs	20GP	40HQ
	370-400	940-970

● PARTS REFERENCE ●



WORKSHOP



● ENGINEERING CASE ●



● ——— OUR PHOTOS ——— ●



● ————— ● **CERTIFICATE** ● ————— ●

SGS Test Report No. NEN1300000007 Date: Nov 19, 2019 Page 1 of 2

Weight: 12.50kg
 Sample Description: 120 mm x 115 mm x 120 mm x 120 mm x 120 mm
 Other Information: None

SGS Test Report No. NEN1300000007 Date: Nov 19, 2019 Page 1 of 2

SGS Test Report No. NEN1300000007 Date: Nov 19, 2019 Page 1 of 2

Weight: 12.50kg
 Sample Description: 120 mm x 115 mm x 120 mm x 120 mm x 120 mm
 Other Information: None

SGS Test Report No. NEN1300000007 Date: Nov 19, 2019 Page 1 of 2

SGS Test Report No. NEN1300000007 Date: Nov 19, 2019 Page 1 of 2

Weight: 12.50kg
 Sample Description: 120 mm x 115 mm x 120 mm x 120 mm x 120 mm
 Other Information: None

SGS Test Report No. NEN1300000007 Date: Nov 19, 2019 Page 1 of 2

SGS Test Report No. NEN1300000007 Date: Nov 19, 2019 Page 1 of 2

Weight: 12.50kg
 Sample Description: 120 mm x 115 mm x 120 mm x 120 mm x 120 mm
 Other Information: None

SGS Test Report No. NEN1300000007 Date: Nov 19, 2019 Page 1 of 2

SGS Test Report No. NEN1300000007 Date: Nov 19, 2019 Page 1 of 2

Weight: 12.50kg
 Sample Description: 120 mm x 115 mm x 120 mm x 120 mm x 120 mm
 Other Information: None

SGS Test Report No. NEN1300000007 Date: Nov 19, 2019 Page 1 of 2

SGS Test Report No. NEN1300000007 Date: Nov 19, 2019 Page 1 of 2

Weight: 12.50kg
 Sample Description: 120 mm x 115 mm x 120 mm x 120 mm x 120 mm
 Other Information: None

SGS Test Report No. NEN1300000007 Date: Nov 19, 2019 Page 1 of 2

SGS Test Report No. NEN1300000007 Date: Nov 19, 2019 Page 1 of 2

Weight: 12.50kg
 Sample Description: 120 mm x 115 mm x 120 mm x 120 mm x 120 mm
 Other Information: None

SGS Test Report No. NEN1300000007 Date: Nov 19, 2019 Page 1 of 2

SGS Test Report No. NEN1300000007 Date: Nov 19, 2019 Page 1 of 2

Weight: 12.50kg
 Sample Description: 120 mm x 115 mm x 120 mm x 120 mm x 120 mm
 Other Information: None

SGS Test Report No. NEN1300000007 Date: Nov 19, 2019 Page 1 of 2

SHIPPING

- A. 1*40HQ 1*15-25 2*40HQ 2*15-35
- B.

OUR SERVICE

- A.
- B. 100%
- C.
- D.
- E.

F. **00000**

00000000000000000000000000000000
00000000000000000000000000000000



FAQ



1 0000000000000000

0000000000000000000000007-1500000000

2 00000000000000

000000000000000000000000000000

3 0000000000000000

0000000000001000000000005000

4 0000000000000000000000

000000000000000000000000000000

5 000000000000

00000000T/T00003000000000700000),
0000000000000000000000



CONTACT US





Manager : Rachel

Whatsapp/Wechat:

0086-13590681820



E-mail:

rachel@new-city.cn